

Test Report

Personal Fall Arrest Equipment ANSI Z359.13-2013 Energy Absorbing Lanyards

Report no: 5.18.06.28

Client: Poyan (Shanghai) Industry Co., Ltd.
Building 1J, No. 2222 Huancheng Road,
Jiading District, Shanghai

Manufacturer: Poyan (Shanghai) Industry Co., Ltd. Ltd

Client order: T/2112A

Date received: 7 May 2023

Model: FP-7004

Dates of tests: 16 May 2023 to 10 June 2023

Signed: 

Steven Sum, Laboratory Manager

Issued: 17 June 2023

Page 1 of 13